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NOTE: The following sample(s) submitted was/were identified on behalf of the clie nt as

EUT Name: GSM 850/1900 mobile phone with BT
Model No.: C7Ca

Marketing Name: OT-C701a

Item No.: Not supplied by client

Serial No.: Not supplied by client

Standards: CFR 47 part 2: 2004,

CFR 47 Part 15: 2007,
ANSI C63.4: 2003

Date of Receipt: May 27, 2008

Date of Test: May 27, 2008 to May 30, 2008
Date of Issue: June 2, 2008
Test Result : PASS

Authorized Signature:

e Chen

44‘ ino Pan Sue Chen
E&E Section Manager E&E Project Engineer
SGS-CSTC Co., Ltd. SGS-CSTC Co., Ltd

This report refers to the General Conditions for Inspection and Testing Services, printed overleaf

This report details the results of the testing carried out on one sample. The results contained in this test report do not relate to other samples of the
same product and does not permit the use of the SGS PRODUCT CERTIFICATION MARK.. The manufacturer should ensure that all products in
series production are in conformity with the product sample detailed in this report.

This report may only be reproduced and distributed in full. If the product in this report is used in any configuration other than that detailed in the
report, the manufacturer must ensure the new system complies with all relevant standards. Any mention of SGS International Electrical Approvals or
testing done by SGS International Electrical Approvals in connection with, distribution or use of the product described in this report must be approved
by SGS International Electrical Approvals in writing.

All test results in this report can be traceable to National or International Standards.

Member of the SGS Group (SGS SA)
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2 Test Summary
Test Test Requirement Test Method Class / Severity | Result
Radiated Emission
CFR 47 Part 15 ANSI C63.4: 2003 Class B PASS
30MHz-1000MHz
Conducted Emission
CFR 47 Part 15 ANSI C63.4: 2003 Class B PASS

150KHz-30MHz

Note: OT-C701a has two travel adapters and a cigar light adapter. As all the adapters are the same with which of OT-

820a, the conducted emission test data of this report refers to OT-820a whose report number is SHEMO0701000171T
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4 General Information

4.1 Client Information

Applicant: T&A Mobile Phones

Address of Applicant:  4/F, No.2966, Jinke Rd, Zhangjiang High-Tech Park, Pudong
Shanghai 201203. P. R. China

4.2 General Description of E.U.T.

EUT Name: GSM 850/1900 mobile phone with BT
Model No.: C7Ca

Marketing Name: OT-C701a

Serial No.: N/A

Test GSM Frequency Bands  GSM850/PCS1900

4.3 Details of E.U.T.

Power SupplyO1: AC to DC charger (Model NO: T5000436AHAA
Input :100-240 Vac, 50/60 Hz, 0.15 A,
Output: 5.0 VDC, 0.4 A)
Manufactures: Tenpao

Power CordO1: 2.0m

Power Supply02: AC to DC charger (Model NO: T5000436AGAA
Input :100-240 Vac, 50/60 Hz, 0.15 A,
Output: 5.0 VDC, 0.4 A)

Manufactures: Tenpao

Power Cord02: 2.0m
Power Supply03: DC charger (Model NO:3DS11023 AAAA
(Cigar lighter charger) Input: 12 - 24VDC, 0.3 A)
Manufactures: Leader
BatteryO1 DC 3.7V / 700mAh
modle: TS000572AAAA
Battery(02 DC 3.7V / 750mAh
modle: TS001418AAAA
Data cable Model NO: T5001431AAAA
Manufacturers: Quancheng
HeadsetO1: Model NO: T5000361AAAA

Manufacturers: Quancheng
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Headset02: Model NO: T5003308AAAA

Manufacturers: Quancheng/Shunda

Micro-SD CARD 512M Model NO: T5000332AAAA

(with adapter) Manufacturers: Sandisk

4.4 Description of Support Units

Name / Function Model No Remark
N/A N/A N/A

4.5 Standards Applicable for Testing
The customer requested EMC tests for GSM 850/1900 mobile phone with BT
The standards used was CFR 47 part 2: 2004 and CFR 47 part 15: 2007:
Table 1 : Tests Carried Out Under CFR 47 Part 15: 2007 :

Standard Status
FCC Part 15 Subpart B: 2007 Radiated Emission V
FCC Part 15 Subpart B: 2007 Conducted Emission \
X Indicates that the test is not applicable
V Indicates that the test is applicable

4.6 Test Location

Radiated Emission was performed at:

SIMT EMC Laboratory, 1/F, Building No.1, Agriculture Machinery Materials Company
No.716 Yi shan Road, Shanghai, P.R.China.
Tel: +86 21 64701390 Fax: +86 21 64514252

Conducted Emission was performed at SGS E&E EMC lab

SGS-CSTC EMC Laboratory, No.889 Yishan Road, Shanghai, P.R.China
Tel: 486 21 61402666 Fax: +86 21 54500954
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4.7 Deviation from Standards
None.

4.8 Abnormalities from Standard Conditions
None.

4.9 Monitoring of EUT for All Immunity Test
N/A

4.10 Test Confident level

Test Confident level is recognized, certified, or accredited by the following organizations:

NVLAP - Lab Code: 200632-0
SIMT EMC Laboratory is recognized under the National Voluntary Laboratory Accreditation Program (NVLAP/NIST).
NVLAP Code: 200632-0. Effective through December 31, 2008.

VCCI

The 10m Semi-anechoic chamber and Shielded Room of SIMT have been registered in accordance with the Regulations
for Voluntary Control Measures with Registration No.: 1153.

Date of Registration:May 29, 2004. Valid until May 18, 2010

CNAL - LAB Code: L0134
SIMT EMC Laboratory has been assessed and in compliance with CNAL/ACO01:2002 accreditation criteria for testing
laboratories (identical to ISO/IEC 17025:1999 General Requirements) for the Competence of Testing Laboratories.

FCC - Registration No.: 142171

SIMT EMC Laboratory has been registered and fully described in a report filed with the (FCC) Federal Communications
Commission. The acceptance letter from the FCC is maintained in our files. Registration 142171, Dcember 9, 2002.
With the above and NVLAP, SIMT is an authorized test laboratory for the DoC process.
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S Equipments Used during Test
Radiated Emission
Item | Test Equipment Manufacturer Model No. Serial No. Cal. Date Cal. Due date
1 HORN ANTENNA Rohde & Schwarz HF 906 100023 2007-07-23 | 2008-07-22
BROADBAND
2 Rohde & Schwarz HL 562 100019 2007-10-09 | 2008-10-08
ANTENNA
EMI TEST
3 Rohde & Schwarz ESI 26 838786/011 2007-08-12 | 2008-08-11
RECEIVER
Conducted Emission
Item | Test Equipment Manufacturer Model No. Serial No. Cal. Date Cal. Due date
1 EMI test receiver Rohde & Schwarz ESCS30 100086 2007-06-27 | 2008-06-26
Line impedance
2 stabilization ETS 3816/2 00034161 2007-07-31 | 2008-07-30
network
General Equipment
Item | Test Equipment Manufacturer Model No. Serial No. Cal. Date Cal.Due date
Shanghai
Atmosphere  pressure
1 ZhongXuan BY—2003P / 2007-09-14 | 2008-09-13
meter
Electronic Co;Ltd
2 CLAMP METER FLUKE 316 86080010 2008-04-25 | 2009-04-24
3 Thermo-Hygrometer ZHICHEN ZC1-2 01050033 2007-09-10 | 2008-09-09
Digital illuminance | TES electrical
4 TES-1330A 050602219 2007-09-17 2008-09-16
meter electronic Corp.
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6 Emission Test Results

6.1 Radiated Emissions, 30MHz to 1GHz

Test Requirement:
Test Method:

Test Date

Frequency Range:
Measurement Distance:

Class:
Detector:

6.1.1 E.U.T. Operation
Operating Environment:
Temperature: 25.0°C

EUT Operation: EUT allocated channel mode GSM850&PCS 1900 with charger

6.1.2 Test setup:

CFR 47 Part 15

ANSI C63.4, CISPR 22

Report No.: SHEMO080500026TX

Page

May 27, 2008 to May 30, 2008
30MHz to 1GHz

3m for ANSI C63.4 and 10m for CISPR 22

N/A

8 of 45

Peak for pre-scan (120kHz resolution bandwidth)
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6.1.3 Test Result:
GSMB850 dedicated: (test with the adapter of power supply 01)
Horizental:
TLevel [ABAUHE: /m ]
8
7
(S
- H
[
a T
3 ALNWA A} N l'J'”\/\Jv
~ /A /}2 . A I\F_N/\/‘J“Q\;”'V//\
T
a1
30MmM4a0M 50M 7 OM 1 00mM 200mM 300M 400M & OO0OM 1
Freguency [H=]
>< = ME S Rel1l212sSGsS 0 7H £in [N =g
ME S Re1212S8SGSO7H_ _pre PK
I.T™M FCCc 15 ClassB 33m FField Strength [N =g I.imi t©
Frequency Level Height Azimuth Polarisation Limit Margin
MHz dBuV/m cm deg dBuV/m dB

34.989710 22.69 300.0 0.00 HORIZONTAL  40.00 17.31
76.653307 22.49 300.0 0.00 HORIZONTAL  40.00 17.51
105.811623 19.99 300.0 0.00 HORIZONTAL  43.50 23.51
284.649299 18.57 300.0 90.00 HORIZONTAL 46.00 27.43
515.971944 22.06 200.0 270.00 HORIZONTAL 46.00 23.94
725.911824 30.20 100.0 0.00 HORIZONTAL  46.00 15.80
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Vertical:
Level [ABAME / m]
8
7
S
= I_
[
4
>
3
=2
=< \/‘/\’/\/\1
1
30M 40M 50M 7 O0OmM™M 1 O00mM 200mM 300™M 400M S OOM 1 G
Freguency [H=]
>< =ME S Rel1212sSsGsS07VvV_f£in [eph =4
— ME S Re1212sSGS07V_pre PK
—_— I ITI™M PFCcc 15 ClassB 3Bm FField Strength (@) =4 I.imi t©

Frequency Level Height Azimuth Polarisation Limit Margin
MHz dBuV/m cm deg dBuV/m dB

32.932526 32.43 100.0 270.00 VERTICAL 40.00 12.57
70.821643 29.93 100.0 180.00 VERTICAL 40.00 10.07
84.428858 22.58 200.0 270.00 VERTICAL 40.00 17.42
136.913828 14.79 400.0 0.00 VERTICAL 43.50 28.71
195.230461 10.71 100.0 270.00 VERTICAL 43.50 32.79
584.008016 22.76 200.0 90.00 VERTICAL 46.00 23.24
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GSM1900 dedicated: (test with the adapter of power supply 01)

Horizental:
Level [ABAME / m]
s
7
[S)
= I_
[
4
3 Skl
< /\,\A/\/“"MJ ==
> /\’v—/\/ S
\ | —"
>
1
(@)
30M 40M 50M 7 O™M 1 00mM 200M 300™M 400mM [SHONe) 1 1 G
Freguenacy [LH=1]
>< =ME S Roel1212 GSO8H__£fin [eph =4
— ME S Re1212sSGS0O08H. _pre PK
—_— I ITI™M PFCcc 15 ClassB 3Bm FField Strength (@) =4 I.imi t©

Frequency Level Height Azimuth Polarisation Limit Margin
MHz dBuV/m cm deg dBuV/m dB

34.903554 22.85 100.0 270.00 HORIZONTAL 40.00 17.15
76.653307 25.42 400.0 90.00 HORIZONTAL 40.00 14.58
134.969940 12.38 200.0 90.00 HORIZONTAL 43.50 31.12
360.460922 15.28 300.0 270.00 HORIZONTAL 46.00 30.72
597.615230 21.59 200.0 270.00 HORIZONTAL 46.00 24.41
949.458918 26.60 100.0 270.00 HORIZONTAL 46.00 19.40
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Vertical:
Level [ABAME / m]
8
7
S
= I_
[
4
>
—] ¥\ MW ><
> /\/\A/‘/ |
\_/\/"‘/_/ =
1
(@)
30M 40M 50M 7 O0OmM™M 1 O00mM 200mM 300™M 400M S OOM 1 G
Freguency [H=]
>< =ME S Rel1l212sGsSs08VvV_f£fin [eph =4
— ME S Re1212sSGS08V_pre PK
—_— I ITI™M PFCcc 15 ClassB 3Bm FField Strength (@) =4 I.imi t©

Frequency Level Height Azimuth Polarisation Limit Margin
MHz dBpuV/m cm deg dBuV/m dB

31.231027 32.18 100.0 90.00 VERTICAL 40.00 6.82
72.765531 30.64 100.0 180.00 VERTICAL 40.00 9.36
138.857715 10.75 400.0 0.00 VERTICAL 43.50 32.75
356.573146 16.83 300.0 270.00 VERTICAL 46.00 29.17
603.446894 21.20 300.0 270.00 VERTICAL 46.00 24.80
939.739479 26.77 100.0 0.00 VERTICAL 46.00 19.23
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GSMS850 dedicated: (test with the adapter of power supply 02)

Horizontal:

TLevel [ABAJE /m]

s
7
[S)
= I_
' |
) U
3
[t
f~
/‘,‘,\/_NJW/‘/‘/
2 I B
\_// x| = L~ <
1
30M 40M 50M 7 O™M 1 00mM 200M 300™M 400mM [SHONe) 1 1 G
Freguency [H=]
>< =ME S Roel1212 GS1OH___f£in [eph =4
— ME S Re1212sSsGS10H _ pre PK
—_— I ITI™M PFCcc 15 ClassB 3Bm FField Strength (@) =4 I.imi t©

Frequency Level Height Azimuth Polarisation Limit Margin
MHz dBuV/m cm deg dBuV/m dB

34.169523 20.74 200.0 270.00 HORIZONTAL 40.00 19.26
76.653307 14.11 300.0 0.00 HORIZONTAL  40.00 25.89
86.372745 14.75 100.0 270.00 HORIZONTAL 40.00 25.25
101.923848 19.46 400.0 0.00 HORIZONTAL 43.50 24.04
342.965932 14.36 300.0 270.00 HORIZONTAL 46.00 31.64
599.559118 20.81 200.0 270.00 HORIZONTAL 46.00 25.19
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Vertical:
Level [ABAME / m]
s
7
[S)
= I_
[
a |
3 ,\L.m/\‘
p< T A/\JL”'N
T ke >< = wr\/\/‘/;y
2
— A~
1
30M 40M 50M 7 O™M 1 00mM 200M 300™M 400mM [SHONe) 1 1 G
Freguenacy [LH=1]
>< =ME S Rel1l212sSsGsS10OV_f£fin [eph =4
— ME S Re1212sSsGS10O0V_pre PK
—_— I ITI™M PFCcc 15 ClassB 3Bm FField Strength (@) =4 I.imi t©

Frequency Level Height Azimuth Polarisation Limit Margin
MHz dBpuV/m cm deg dBuV/m dB

30.265942 26.63 100.0 180.00 VERTICAL 40.00 13.37
70.821643 22.35 100.0 270.00 VERTICAL 40.00 17.65
84.428858 22.96 200.0 0.00 VERTICAL 40.00 17.04
101.923848 24.46 200.0 0.00 VERTICAL 43.50 19.04
136.913828 14.65 200.0 90.00 VERTICAL 43.50 28.85
591.783567 22.64 200.0 90.00 VERTICAL 46.00 23.36
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GSM1900 dedicated: (test with the adapter of power supply 02)

TLevel [ABAJE /m]
8
7
S
= H

[
4
3 ]
| M
A 1
_ - e
N—T
- P\/\/WM

l \\\/ 5 -

30M 40M 50M 7 O0OmM™M 1 O00mM 200mM 300™M 400M S OOM 1 G

Freguency [H=]

>< > ME S Re1212sSsGS09H.__£fin [@>N =4
— ME S Re1212SGS0O09H. _ pre PK
—_— I ITI™M PFCcc 15 ClassB 3Bm FField Strength (@) =4 I.imi t©
Frequency Level Height Azimuth Polarisation Limit Margin

MHz dBuV/m cm deg dBuV/m dB

34.753505 22.49 400.0 90.00 HORIZONTAL 40.00 17.51
84.428858 16.55 100.0 90.00 HORIZONTAL 40.00 23.45
140.801603 11.83 200.0 180.00 HORIZONTAL  43.50 31.67
350.741483 12.64 400.0 0.00 HORIZONTAL  46.00 33.36
589.839679 22.77 400.0 270.00 HORIZONTAL 46.00 23.23
900.861723 25.41 300.0 0.00 HORIZONTAL  46.00 20.59
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Vertical:
Level [ABAME / m]
s
7
[S)
= I_
[
4
3 == WA_//\"\IW
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—_— I ITI™M PFCcc 15 ClassB 3Bm FField Strength (@) =4 I.imi t©

Frequency Level Height Azimuth Polarisation Limit Margin
MHz dBpuV/m cm deg dBuV/m dB

33.042111 29.01 100.0 0.00 VERTICAL 40.00 10.99
84.428858 22.66 100.0 0.00 VERTICAL 40.00 17.34
136.913828 16.43 400.0 180.00 VERTICAL 43.50 27.07
333.246493 15.07 300.0 180.00 VERTICAL 46.00 30.93
589.839679 19.43 200.0 180.00 VERTICAL 46.00 26.57
883.366733 26.54 300.0 270.00 VERTICAL 46.00 19.46
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GSMB850 dedicated: (test with the adapter of power supply 03)

Horizontal:

TLevel [ABAJE /m]

s

~

|

3
=< \_/\J\,A/\NUI
NV
>
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1
>
<k
30M 40M 50M 7 O™M 1 00mM 200M 300™M 400mM [SHONe) 1 1 G
Freguency [H=]

>< =ME S Roel1212 GsS12H.  f£in [eph =4
— ME S Rel1l212sSsGS12H. pre PK
—_— I ITI™M PFCcc 15 ClassB 3Bm FField Strength (@) =4 I.imi t©

Frequency Level Height Azimuth Polarisation Limit Margin
MHz dBuV/m cm deg dBuV/m dB

32.463776 27.50 400.0 270.00 HORIZONTAL 40.00 12.50
49.438878 5.92 200.0 180.00 HORIZONTAL 40.00 34.08
78.597194 8.17 400.0 0.00 HORIZONTAL  40.00 31.83
134.969940 12.74 300.0 270.00 HORIZONTAL 43.50 30.76
453.767535 18.83 100.0 180.00 HORIZONTAL 46.00 27.17
650.100200 21.10 300.0 180.00 HORIZONTAL 46.00 24.90
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Vertical:

Level [ABAME / m]
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Frequency Level Height Azimuth Polarisation Limit Margin
MHz dBuV/m cm deg dBuV/m dB

37.166647 29.92 100.0 90.00 VERTICAL 40.00 10.08
82.484970 10.93 100.0 0.00 VERTICAL 40.00 29.07
99.979960 9.01 100.0 270.00 VERTICAL 43.50 34.49
307.975952 12.48 400.0 180.00 VERTICAL 46.00 33.52
432.384770 18.87 100.0 90.00 VERTICAL 46.00 27.13
622.885772 20.27 200.0 180.00 VERTICAL 46.00 25.73
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PCS1900 dedicated: (test with the adapter of power supply 03)

Horizontal:
TLevel [ABAJE /m]
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1 S — L = ]
30M 40M 50M 7 O0OmM™M 1 O00mM 200mM 300™M 400M S OOM 1 G
Freguency [H=]
>< X ME S Roel1212 GS13H.  f£fin [@N=4
— ME S Re1212sSsGS13H. pre PK
—_— I ITI™M PFCcc 15 ClassB 3Bm FField Strength (@) =4 I.imi t©
Frequency Level Height Azimuth Polarisation Limit Margin
MHz dBpuV/m cm deg dBuV/m dB

35.207983 22.99 400.0 90.00 HORIZONTAL 40.00 17.01
78.597194 6.91 300.0 180.00 HORIZONTAL 40.00 33.09
136.913828 13.07 400.0 180.00 HORIZONTAL  43.50 30.43
294.368737 14.56 300.0 0.00 HORIZONTAL 46.00 31.44
451.823647 16.34 400.0 0.00 HORIZONTAL 46.00 29.66
898.917836 24.55 400.0 90.00 HORIZONTAL 46.00 21.45
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Vertical:

Level [ABAME / m]
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Frequency Level Height Azimuth Polarisation Limit Margin
MHz dBpuV/m cm deg dBuV/m dB

36.492941 27.48 100.0 90.00 VERTICAL 40.00 12.52
103.867735 13.13 100.0 180.00 VERTICAL 43.50 30.37
288.537074 11.40 100.0 180.00 VERTICAL 46.00 34.60
453.767535 15.87 300.0 270.00 VERTICAL 46.00 30.13
628.717435 23.64 400.0 0.00 VERTICAL 46.00 22.36
949.458918 27.00 100.0 90.00 VERTICAL 46.00 19.00
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GSMB50 dedicated: (test with the headsetO1)

Horizontal:
e [SBEfE < m]
f=1
T
S
- IF
||
e |
=3 — ="
. _ __J'\./\'—-“-HJ_, ~13E
- AT - S, W = T
1« N S
= EOM A O 5O O 1 O ORT P N o SO0 a0 O & O O BT 1=
Fre=ociisrnoyr [H = ]
ME = R7O011 7TES=07T7H £ 41 L =
e o B = R701L17SGS5S07H  _pae B I
L Ir-1 ECC 15 Clas=E 3m E e 1o Stire=ngth —oF Liimd
Frequency Level Height Azimuth Polarisation Limit Margin
MHz dBupV/m cm deg dBuV/m dB

31.275756 21.23 100.0 110.00 HORIZONTAL 40.00 18.77
49.438878 9.87 100.0 180.00 HORIZONTAL  40.00 30.13
86.372745 11.85 150.0 90.00 HORIZONTAL 40.00 28.15
117.474950 11.64 200.0 0.00 HORIZONTAL 43.50 31.86
407.114228 17.58 250.0 240.00 HORIZONTAL 46.00 28.42
636.492986 24.75 300.0 0.00 HORIZONTAL 46.00 21.25
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Vertical:
Tiemmre= 1 [ABEfE < m ]
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T, T FoC 15 Class=sEBE Sm FTimld Strength QF Limit

Frequency Level Height Azimuth Polarisation

MHz dBpV/m cm deg
31.943888 36.11 100.0 110.00 VERTICAL
70.821643 9.65 100.0 180.00 VERTICAL
78.597194 12.03 200.0 0.00 VERTICAL
111.643287 13.67 150.0 90.00 VERTICAL
399.338677 18.27 200.0 270.00 VERTICAL
624.829659 23.89 300.0 90.00 VERTICAL

Limit Margin

dBuV/m dB
40.00 3.89
40.00 30.35
40.00 27.97
43.50 29.83
46.00 27.73
46.00 22.11




SGS-CSTC Standards
Technical Services Co., Ltd.

1/F, 4/F, 6/F, 7/F, 8/F, 9/F, 10/F, the 3rd Building No. 889,
Yishan Road, Xuhui District, Shanghai, China

Telephone:  +86 (0) 21 6495 1616 Report No.: SHEMO080500026TX
Fax: +86 (0) 21 5450 0954 Page 23 of 45

Tino_Pan@sgs.com

GSM850 dedicated: (test with the headset02 and Bluetooth opened:)

Horizontal:
Level [ABAME / m]
8
7
S
= I_
[
Pt |
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= J"’W. MAMWW
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30M 40M 50M 7 O0OmM™M 1 O00mM 200mM 300™M 400M S OOM 1 G
Freguency [H=]
— ME S RSB8O530ssGS0O0O3H _pre PK
—_— I. T M PFCcc 15 ClassB 3Bm FField Strength (@) =4 I.imi t©

Note: All the readings are 6dB less than the limits.
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Vertical:

Level [ABAME / m]
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Note: All the readings are 6dB less than the limits.
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PCS1900 dedicated: (test with the headset02 and Bluetooth opened)

Horizontal:
Level [ABAME / m]
s
7
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= I_
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4
3 \
AT )
=4 YNl
) \ L A M
o~ v
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30M 40M 50M 7 O™M 1 00mM 200M 300™M 400mM [SHONe) 1 1 G
Freguenacy [LH=1]
— ME S RSB8O0O530sGs04H. _ pre PK
—_— I. T M PFCcc 15 ClassB 3Bm FField Strength [N =4 I.imi t©

Note: All the readings are 6dB less than the limits.
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Vertical:

Level [ABAME / m]
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Note: All the readings are 6dB less than the limits.
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GSM850 dedicated: (test the mobile phone with SD Card and USB connected to the PC)
Horizontal:

Liem-re 1 [ =SB < m]
L= r
. |
< I L
|
B r\’l':h iy 1Iw\ |.q| o
o JINEA U .
= - PN
TS ORM AO0RM SO 7O _'Lr_\UD;rEI:IUEiﬁlz"EyUFJLDdHZ]3f_7l|’_1M O D T = O O 1=
Frequency Level Height Azimuth Polarisation Limit Margin
MHz dBuV/m cm  deg dBuV/m dB
31.276561 19.91 100.0 90.00 HORIZONTAL 40.00 20.09
150.521042 16.54 150.0 270.00 HORIZONTAL 43.50 26.96
253.547094 18.07 200.0 0.00 HORIZONTAL 46.00 27.93
356.573146 22.75 150.0 180.00 HORIZONTAL 46.00 23.25
381.843687 24.21 200.0 200.00 HORIZONTAL 46.00 21.79
566.513026 30.15 300.0 60.00 HORIZONTAL 46.00 15.85
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Vertical:
Tiemmre= 1 = =5 o |
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EN |
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= v il
= T i F‘nj\f Wkl
. \ N A / P u
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Frequency Level Height Azimuth Polarisation Limit Margin
MHz dBuV/im cm  deg dBuV/m dB

30.852427 24.18 100.0 90.00 VERTICAL 40.00 15.82
70.821643 18.24 150.0 180.00 VERTICAL 40.00 21.76
166.072144 20.45 100.0 270.00 VERTICAL 43.50 23.05
321.583166 23.46 200.0 0.00 VERTICAL 46.00 22.54
498.476954 27.86 200.0 200.00 VERTICAL 46.00 18.14
729.799599 31.28 300.0 120.00 VERTICAL 46.00 14.72
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6.2 Conducted Emissions, 150kHz to 30MHz

Test Requirement: CFR 47 part 15

Test Method: ANSI C63.4

Test Date: N/A

Frequency Range: 150kHz to 30MHz

Class: N/A

Limit: 66 dBuV - 56 dBuVbetween 150kHz & 500kHz Quasi-peak

56 dBuV between 0.5MHz & SMHz Quasi-peak
60 dBuV between SMHz & 30MHz Quasi-peak

6.2.1 E.U.T. Operation

Operating Environment:

o Atmospheric
Temperature: 24.0°C  Humidity: 58% RH
Pressure:1004 mbar

EUT Operation: ~ EUT allocated channel mode GSM850&PCS 1900 with charger
6.2.2 Test Result and Partial Measurement Data
Pass

An initial pre-scan was performed in the Shielding room using the receiver in peak detection mode.
The EUT was measured for 2 orthogonal polarities and peak emissions from the EUT were
detected within 6dB of the class B limit line.
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Power supply 01

GSMB850 dedicated, charging with adaptor:

L line:
BV S50228QP S5022BAV
80

TSSO S A 1 S — SRS SN S SN O S — —
20 i i
015 10 100 300
MHz
Final Meazsurement Resulis
Frequency QP Lewel QP Lirmit QP Delta
MHz dBpw dBp dB
026835 3721 6117 2305
043631 5y o 7. 13 25591
Frequency AN Level AN Limit AN Delta
MHz dBuy dByuv dB
026825 3050 o1 1F 2027

043631 2435 4713 X278
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N line:
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Final Measurement Results
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dB
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PCS1900 dedicated, charging with adaptor:
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Final Messurement Results
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Final Measurement Results
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GSMB850 dedicated, charging with adaptor:

Power supply 02
L line:
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Final Megsurement Results
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Final Meazurement Results

QP Delta
dB8

QP Limit
dBpv

QP Level

dByv

Frequency
MHz

3705

3.3

4358

61.50
26.00
55.00

1582
1885
2469

0.65507

022407

025787

A Delta
dB8

A Limit
dByv

AN el

dBp

Frequency
MHz

38.83

4457
2851

21.50
45.00
45.00

6.93
717

1645

0.65507

022407

025787
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PCS1900 dedicated, charging with adaptor:
L line:
dByv 55022BQP 55022BAV
Bﬂ 1 1 1 1 1 1 1 1 1

20 T
015 10 10:0 30.0
MHz
Final Measurement Results
Frequency QP Lewe CIP Limit QP D=lts
MiHz dBpw dBpw dB
0.65559 2457 55.00 31.43
Frequency AN e A Limit AN Delta
MiHz dBpv dBpv dB
0.65559 1783 45 00 2817
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Final Measurement Results

QP Delta
dB

QP Limit
dBpv

QP Levwe

dBpv

Frequency
MHz

3256
3471

2344 26.00
pra s 26.00

064957
3.33183

A Delta
dB

A Limit
dBpv

AV Level
dBpv

Frequency
MHz

45.00 2564

45.00

16.36

1267

064957

3333

3343183
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7 Photographs

7.1 Radiated Emission Test Setup




SGS-CSTC Standards
Technical Services Co., Ltd.

1/F, 4/F, 6/F, 7/F, 8/F, 9/F, 10/F, the 3rd Building No. 889,
Yishan Road, Xuhui District, Shanghai, China

Telephone:  +86 (0) 21 6495 1616 Report No.: SHEMO080500026TX
Fax: +86 (0) 21 5450 0954 Page 39 of 45

Tino_Pan@sgs.com




SGS-CSTC Standards
Technical Services Co., Ltd.

1/F, 4/F, 6/F, 7/F, 8/F, 9/F, 10/F, the 3rd Building No. 889,
Yishan Road, Xuhui District, Shanghai, China

Telephone:  +86 (0) 21 6495 1616 Report No.: SHEMO080500026TX

Fax: +86 (0) 21 5450 0954 Pagce 40 of 45
Tino_Pan@sgs.com g

7.2 EUT Constructional Details
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